

**UCSD Student-Run Free Medical Clinic Project
FORMULARY**

CLASS	CORE AGENTS	WISH LIST
Antihistamine	Diphenhydramine (oral; IV for emergency kit) Loratadine	<i>Non-sedating antihistamines</i>
Anti-infectives	<u>ORAL:</u> Amoxicillin Cephalexin Clindamycin: oral Dicloxacillin Doxycycline Erythromycin Metronidazole Penicillin V Potassium Trimethoprim/Sulfamethoxazole H.Pylori formulary regimen: 1. PPI (PAP) + 2 ABX (Clarithromycin 500mg + Amox 1g for 14 days 2. Ranitidine 400mg/bismuth 524mg + 2 ABX for 14 days <u>INJECTABLE:</u> Ceftriaxone	<u>ORAL:</u> <i>Amoxicillin/clavulanic acid</i> <i>Azithromycin</i> <i>Clarithromycin</i> <i>Quinolones</i> <i>Alternate ABX:</i> <i>-tetracycline 500mg 2-4x daily depending on regimen</i> <i>-Metronidazole 250-500mg qid x 14 days</i>
Autonomic	Albuterol (MDI) Albuterol sulfate nebulizer solution * Epinephrine (EpiPen) Pseudoephedrine (oral)	<i>Salmeterol & fluticasone</i>
Cardiovascular	Atenolol Clonidine Diltiazem XR 240mg Hydrochlorothiazide Isosorbide dinitrate Furosemide (Lasix®) Lisinopril Nitroglycerin Propranolol <u>ANTILIPEMIC:</u> Gemfibrozil Niacin (immediate release)	<i>Amlodipine</i> <i>Angiotensin receptor blockers</i> <i>Statins</i> <i>Niaspan</i>
Central Nervous System	<u>ANALGESICS & ANTIPYRETICS:</u> Acetaminophen Aspirin Ibuprofen Naproxen <u>ANTICONVULSANTS:</u> Phenytoin extended-release (generic) <u>PSYCHOTHERAPEUTICS:</u> Amitriptyline and/or nortriptyline	<i>COX-2 inhibitors</i> <i>Triptans</i> <i>Gabapentin</i> <i>SSRIs</i>
Electrolytic, Caloric and Water Balance	<u>REPLACEMENT:</u> Calcium carbonate Glucose tablets Potassium chloride (oral) Sodium chloride (IV) Sterile water	

**UCSD Student-Run Free Medical Clinic Project
FORMULARY**

CLASS	CORE AGENTS	WISH LIST
Antitussive, Expectorant	Dextromethorphan	
Eye, Ear, Nose & Throat	<u>ANTI-INFECTIVES:</u> Gentamicin (ophthalmic) Sulfacetamide (ophthalmic) Neosporin cream/oint Triple antibiotic ear drops <u>ANTI-INFLAMMATORY:</u> Betamethasone (Qvar®)	<i>Steroid inhalers</i> <i>Steroid nasal sprays</i>
Gastrointestinal	Aluminum/magnesium hydroxides Dimenhydrinate Docusate sodium Loperamide Ranitidine	<i>H2 blockers</i> <i>Proton-pump inhibitors</i>
Hormones & Synthetic Substitutes	Levothyroxine Medroxyprogesterone Methimazole Prednisone <u>ANTIDIABETIC:</u> Glipizide **Glyburide Metformin	<i>**Insulin</i> <i>Regular</i> <i>NPH</i> <i>Aspart</i> <i>NPH/regular 70/30</i> <i>Aspart/aspart protamine 70/30</i> <i>Pioglitazone</i> <i>Rosiglitazone</i>
Local Anesthetics	Lidocaine +/- epinephrine	
Skin & Mucous Membrane	<u>ANTI-INFECTIVE:</u> Clotrimazole Polymixin B/bacitracin Permethrin Mupirocin/Bactroban <u>ANTI-INFLAMMATORY:</u> Hydrocortisone cream (low potency) Triamcinolone cream (medium potency)	<i>Tolnaftate</i>
Vitamins	Ferrous sulfate Folic acid Pyridoxine Thiamine Vitamins, multiple (adult) *Vitamins, prenatal (OTC, with iron)	

* Baker clinic only

** Downtown clinic only